LAKE TEXOMA REGIONAL

SEWER SYSTEM STUDY M_,mw
PHASE 11 o™
TEXAS REGIONS T
™

PLANNING ASSISTANCE TO STATES PROGRAM

Prepared For

The Greater Texoma Utility Authority

U.S. Army Corps of Engineers
Tulsa District
1645 S. 101" E. Ave.
Tulsa, OK 74128

September 2003

09-483-314
Final Report




TABLE OF CONTENTS

Page

INTRODUCGTION ...ttt et ee e eee e e e e eeeeee e e ese e ssaetessnsarseesssnsmeeessans 1
STUDY AUTHORITY ..ottt ee e e e e rresesseseeereaeesssssssssssassssssnrenme e oes 1
PURPOSE ... e ettt eeea e e e e e s e e e et s m e e anaassnasassssssassesasessemnmennennns 2
PROJECT LOCATION AND DESCRIPTION ... veeeeeeeeeeeeessesansessesssnsssoserennnn 2
PROBLEMS AND OPPORTUNITIES . ...t eeeeeseeeeeeeeareseeeseeesesteessesssssesesons 3
[...]
Creek and Paradise Cove. Region TX3 is depicted in Figure 5.

Description of Facilities/Existing Infrastructure. There are no large-scale public
sewer facilities in TX3. Small-scale facilities may be present in some of the developed
areas but would be of insufficient size to serve as the basis for a regional system. Tecon

provides water service in the area.

12



o < §
g 5 i
ER i
s

& g Z et P ©
g r g
. [+-]
o =
X e

Figure 5
Service Region TX3

e}

-
S O

ol Seringa




REGION TX4

Geographic Description. Region TX4 occupies approximately 15 square miles,
bounded on the east by the Big Mineral Arm and extending to just west of Gordonville,
The southern boundary is just below Brushy Creek. Major developments include
Sherwood Shores, Cedar Bayou, and Walnut Creek. Region TX4 is shown in Figure 6.

Description of Facilities/Existing Infrastructure. There are no large-scale public
sewer facilities in TX4. Limited facilities, serving a cluster of homes, may be present in

the region but would not be large enough to serve as the basis for a regional system.

i

Tecon provides water in Region TX4.

14



b X1 uoibey aojalag
9 aunbi4

fCl(— mm s ]
—M.w 3 80520 0

+ uoibey sexa|

sainjea4 o} Aoy




WASTEWATER PROJECTIONS

Sizing wastewater treatment facilities is a function of the number of connections

and the volume of wastewater. The number of connections depends on the number of

household and RV and campsites that will be connected to the system. Wastewater

volume is based on population. The Texas Commission on Environmental Quality

(TCEQ) sets the standards for design of wastewater treatment facilities in Texas.

Projections for the number of connections and wastewater volume that were

developed in the Phase I report were revised to fit the new service regions and more

recent data available from Grayson County. A digital drawing provided by Grayson

County was used for a housing count of each study region. Table 1 shows the baseline

number of connections for the Texas study regions. Decennial growth rates shown in

Table 2 were developed during the Phase I study.

The projected number of connections was calculated for each study region by

applying the decennial growth rates from Table 2 to the number of baseline connections

in Table 1. The projections for household sewer connections are shown in Table 3.

Projections for RV and campsite connections are shown in Table 4. The projected total

number of sewer connections for each study region is shown in Table 5 below. The

collection facilities for each alternative were designed to accommodate needs for 2050

- based on the projected number of connections, as required by the TCEQ Standard

Chapter 317, Design Criteria for Sewerage Systems.

Table 1. Baseline Sewer Connections (2003)

Study Housing Persons per | Household RV/ Baseline

Region Units Household Population | Campsites | Connections
TX1 385 2.6 1,001 335 720
TX2 2,983 24 7,159 0 2,983
TX3 519 2.6 1,349 84 603
TX4 1,573 2.3 3,618 407 1,980

16




Table 2. Decennial Growth Rates for County Population

County 2000-2010 2010-2020 2020-2030 | 2030-2040 2040-2050
Grayson 12.2% 8.0% 6.4% 5.4% 5.1%
Table 3. Projections of Household Sewer Connections
Study Region 2003 2010 2020 2030 2040 2050
TX1 385 432 467 496 523 550
X2 2,983 3,347 3,615 3,846 4,054 4,260
X3 519 582 629 669 705 741
TX4 1,573 1,765 1,906 2,028 2,138 2,247
Table 4. Projections of RV/Campsite Sewer Connections
Study Region 2003 2010 2020 2030 2040 2050
TX1 335 376 406 432 455 478
X2 0 0 0 0 0 0
TX3 84 94 102 108 114 120
X4 407 457 493 525 553 581
Table 5. Projections of Total Sewer Connections
Study Region 2003 2010 2020 2030 2040 2050
TX1 720 808 872 928 978 1,028
X2 2,983 3,347 3,615 3,846 4,054 4,260
TX3 603 677 731 777 819 861
TX4 1,980 2,222 2,553 2,553 2,691 2,828

Estimates for wastewater generation were calculated as required by TCEQ
Standard Chapter 317. Wastewater generation is estimated at 100 gallons per person per
day for residential connections. Projections for wastewater generation from household
connections were calculated according to the following equation: 100 gallons/person/day
* persons/household (from Table 1) * number of household connections (from Table 3) =
volume of wastewater per day. For example, wastewater volume for TX1 in 2020 would
be calculated as follows: 100 gallons/person/day * 2.6 persons/household * 467
household connections = 121,420 gallons per day. Wastewater volume projections for

RV/campsite connections were calculated according to the following equation: 50

17




gallons/connection/day * number of RV/campsite connections (from Table 4) = volume
of wastewater per day. For example, wastewater generation for recreation areas in TX1
for 2020 would be calculated as follows: 50gatlons/day * 406 connections = 20,300
gallons per day. Adding the residential wastewater estimate and the R V/campsite
estimate produces the total wastewater volume projection, which is used to design the
system. For the examples given, 121,420 gallons/day from households + 20,300
gallons/day from RV/campsites = 141,720 gallons per day. This volume is rounded up as
shown in Table 6. Table 6 shows projections for wastewater generation for the service
regions. Treatment facilities for each alternative were designed to meet wastewater

projections for 2020, as required by the TCEQ Standard Chapter 317.

Table 6. Projection of Wastewater Generation Per Day (1,000 gallons)

T
IR

Study Region 2003 2010 2020 2030 2040 2050
TX1 117 131 142 151 159 167
TX2 716 803 368 923 973 1,023
TX3 139 156 169 179 189 199
TX4 382 429 463 493 519 546

Totals 1,354 1,519 1,641 1,746 1,840 1,934
CONCEPT DESIGN

The conéept designs developed for this report provide alternatives to regionalize
wastewater treatment by expanding existing facilities (Option D) and/or creating new
wastewater treatment systems (Option F). The Phase I report analysis indicated that a
regionalized system was most likely to satisfy the majority of the concerns expressed by
State and local interests. Three alternatives were developed to concept design level.
Each alternative would provide regionalized wastewater treatment for the study area.

The alternatives are described later in the report,

18




COLLECTION

The collection system consists of a primary collection system and a secondary
collection system. For this study, the primary collection system is defined as the system
of force mains, 3 inches in diameter and larger, and the 1ift stations that connect the
secondary collection systems and the treatment facilities. The secondary collection
system is defined as the gravity mains, force mains, and lift stations that collect the waste
from existing structures and transport the waste to the primary collection system. This
study includes a concept design of the primary collection system. The study scope does
not include design of the secondary collection system. Design specifications for the

primary collection system are located in Appendix 2.

Concept level costs were developed for the primary collection system on each of
the three alternatives. The cost for the secondary collection system was estimated from

costs developed for the Grand Lake Water Association in the Grand Lake Regional

Sewer System Study completed in May 2000. More detailed cost information is provided

in Appendix 3.

DESCRIPTION OF ALTERNATIVES

Three alternatives were developed which would meet the projected needs for
wastewater treatment in the study area. The alternatives include various combinations of
treatment options. The Cost Analysis Section explains the estimated monthly cost per

user for each alternative.

Effluent requirements for the alternatives were taken from TCEQ Standard
Chapter 309, Domestic Wastewater Effluent Limitations. Since Lake Texoma is a source
for public drinking water, Effluent Set 2 is the minimum that must be achieved. Effluent
Set 2 requirements are a 30-day average biological oxygen demand (BOD) of 10 and
total suspended solids (TSS) of 15.

19



The existing treatment plant at Pottsboro is an extended aeration plant with a
capacity of 0.35 million gallons per day. The treated effluent is discharged to Mineral
Creek. This plant is currently treating waste from the Tanglewood and Summer Cove

areas, in addition to Pottsboro.

The new treatment plants proposed in the alternatives would be sequential batch
reactors. The sequential baich reactor treatment process is an activated sludge system in
which mixing, aeration, and clarification occur in one basin instead of several separate
units. Advantages of this process include decreased capital costs, more easily tolerated
loads, higher overall aeration efficiency, and reduced operator demands. Sequential
batch reactors can be installed underground, which eliminates odor and allows them to be
installed in residential areas. Sequential batch reactors can be easily expanded to meet
increased wastewater volume. A standard system includes the following elements:
influent lift station, bar screen, flow measurement, sequential batch reactor treatment,
aerobic sludge digester and thickening basin, chlorination equipment, and contact

chamber.

Constructed wetlands are shallow pools with saturated substrates, emergent and
submergent vegetation, and animal life that simulate natural wetlands. There are two
types of constructed wetlands: submerged flow and free water surface systems. The free
water surface (FWS) type was chosen for this study. Constructed wetlands treatment
systems are inundated or saturated by wastewater flows at a frequency and duration
sufficient to support flora and fauna typically adapted for life in saturated or inundated
soil conditions. In accordance with TCEQ Standard Chapter 317, the constructed
wetlands must be preceded by primary treatment. A partially aerated lagoon was chosen
as the primary treatment. A partially acrated lagoon was chosen over a facultative lagoon
to reduce odors. The lagoon is designed for a 50% reduction in BOD. Chapter 317
requires the constructed wetlands to the sized for a 15-day detention time to meet the

Effluent Set 2 requirements when the influent is 50% reduced BOD.

20



Chapter 317 requirements for FWS type constructed wetlands include: average
depth no greater than 18 inches, plug flow design (length to width ratio of at least 3:1),
minimal impact from prevailing wind (long side oriented north and south with inlet on
windward side), minimum slope along the bottom of 0.075% for complete drainage, and
multiple units sized so that total capacity is adequate with largest unit out of service.

Appendix 2 contains the design details and calculations.

ALTERNATIVE 1

For Altemnative 1, each region would have its own treatment plant. The existing
treatment plaht located north of Pottsboro would be expanded to serve all of TX2. The
existing facility is an extended aeration plant with a capacity of 0.35 million gallons per
day (mgd), which would be expanded to 1.28 mgd. New sequential batch reactor
treatment plants would be constructed for TX1, TX3, and TX4. The new TX1 plant
would have a capacity of 0.142 mgd. The new TX3 plant would have a capacity of
0.169 mgd. The new TX4 plant would have a capacity of 0.463 mgd. The location plan
for Alternative 1 is shown on Figure 7. For more detail, see Appendix 2 drawings G1
and M1 through M4. Treated wastewater would be discharged from the constructed

wetlands directly to the lake or to a stream near the treatment plant.

21



SOl N N
_S_¢ € ¢ 1500

[Z1TE:o [ p—
WEld jusuneal] MeN E
pepuedx3 us|4 wewneal ] Bugsixg _H_

¥ uoibey sexe)

£ uoibey sexa H_
z uoibey sexe| _H_
} uojbey sexa| l

sainjead 0} Aoy

ue|d UolesoT sjue|d juswies.] aidniny

} SAleUIBYY
/ ainbi4

Losjueq

®
pgem|louy

é?

®
o10qspod

- L]

oMo

uojsBuly




Linngt

ALTERNATIVE 2

For Alternative 2, the existing Pottsboro treatment plant would be expanded to
serve TX1, TX2, and TX3. The existing plant at Pottsboro is an extended aeration plant
with a capacity of 0.35 million gallons per day. It would require expansion to treat
1.529 mgd. A new sequential batch reactor with 0.463 mgd capacity would serve TX4.
Figure 8 shows the plan location for Alternative 2. For more detail, refer to Appendix 2
drawings G2 and M5 through M7. Treated wastewater would be discharged directly to

the lake or to a stream near the treatment plant.

23



ALTERNATIVE 3

For Alternative 3, each region would have separate treatment facilities. TX1
would have a new sequential batch reactor with 0.142 mgd capacity as in Alternative 1.
TX2 would be served by the expanded Pottsboro facility, as in Alternative 1. TX3 would
be served by a constructed wetlands preceded by a partially aerated lagoon. A new
sequential batch reactor with 0.463 mgd capacity would serve TX4, as in Altemnative 1.
Figure 9 shows the plan location for Alternative 3. For more détail, refer to Appendix 2,
drawings G3 and M8. Treated wastewater would be discharged from the constructed

wetlands directly to the lake or to a nearby stream.

25



Ueld uoljed0T Spueflap peloniisuo)
€ aAjjeulally
6 ainbi4

L
MHOLY

LiosIuaQ )
SOl T ' 0,
2 500 eloashod

oU[odld e—
ue|d jusulieal | msN

pepuedxy juejd jusuneel] Suysixg

SPUBOp PelONSUOD

]

 uolbey sexej [5

¢ uoibey sexe]

2 uojBey sexe D

| uoibey sexey N

sainjead 0] A9)

llamod

——— —y [ e —




REAL ESTATE

A number of assumptions were used to develop the real estate cost estimate for

this study.

¢ Pipelines will use existing rights of way, at no cost.

e Property owners will donate easements needed for the secondary
collection system.

¢ All private lands would be acquired by negotiation or condemnation in
excess of the current fair market value.

¢ No utility or facility relocations would be required to implement this
project, and no homes or other significant improvements would be

adversely impacted

Real estate for the primary collection system consists of easements for pipeline
and lift stations, fee purchase of lands for treatment facilities, and administrative costs. It
was assumed that pipeline easements along public roads would be acquired from the state
at no cost. Table 7 summarizes the real estate costs for the primary collection system of

each alternative. Contingencies represent the risks of negotiation and condemnation.

Table 7. Real Estate Costs for Primary Collection System
Alternative 1 Alternative 2 Alternative 3

Land for Treatment Facilities 40 Acres 35 Acres 70 Acres
Lands & Damages $216,000 $189,000 $294,000
Relocation Assistance $0 $0 $0
Minerals $0 $0 $0
Contingencies $ 54,000 $ 47,250 $ 73,500
Administrative $ 85,000 $ 51,000 $102,000

Total: $355,000 $287,250 $469,500

For this study, it was assumed that owners would donate easements for the
secondary collection systems and that the administration cost for obtaining the easements

would bee $500 per owner. Easements will be required from about half of the owners for

27



the secondary collection system, for a total of 2,730 easements. Therefore, the cost for

obtaining easements for the secondary collection system will be about $1,365,000.

The real estate valuation study is included as Appendix 5.

COST ANALYSIS

The study sponsor has indicated that the Regional Sewer System would be
financed entirely with revenue bonds with terms of 20 years at 4% interest. All system

components were assumed to have a life of at least 20 years.

The total initial cost of the system includes construction cost, engineering and
construction management, and real estate. The fee for engineering and construction
management is estimated to be 12% of the construction cost. Estimates for costs
associated with endangered species and/or cultural resources investigations that may be

required were beyond the scope of this study and are not included in the cost analysis.

The initial cost would be financed by the sale of revenue bonds, which include a
3-1/2% charge for legal fees and commissions. The annual capital cost is calculated